
NOTE: This kit was not designed 
to fit vehicles with a body lift.

       Description		 Qty.    Part #	        Description		 Qty.    Part #	        Description		 Qty.    Part #	

A HOSE CLAMP #64 STAINLESS 1 08645

B REDUCER; 3.875"ID X 3.5" 1 KITRDCR28

C HOSE CLAMP #56 3 08620

D INTAKE TUBE 1 2-1637C

E VENT; STRT, 1/2" HOSE, NPT 2 080022

F HUMP HOSE; 3.5"ID X 2.5"L 1 KITHUMPHS34

G BOLT; M6 X 1.00" 12MM, SS 6 07794

H WASHER, M6 SPLIT LOCK ZINC 6 1-3025

I WASHER; 6MM FLAT, SS 8 08269

J HEAT SHIELD 1 20-8655

K BOLT; M6-1.0 X 12, HEX 2 1-2110

L NUT; M6, HEX, SERRATED 2 444.460.04

M PLATE; AEM LOGO, CLEAR 1 8-211

N SPACER; ALUM, CLEAR BADGE 1 7-364

O BOLT; M6 X 1.00 X 16MM, SS 2 07730

P LID 1 20-8654

Q EDGE TRIM (30") 1 102489A

R ADAPTER; UNIVERSAL, 6" 1 21512-1

S 1/2” BNDHOSE CLAMP 1 94104

T FILTER 1 21-2093DK
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